

RINA tested Ultra Flip Swivels

TEST CERTIFICATE
CERTIFICATO DI COLLAUDO

N°16/XT/01/216/1

RINA file No.: XT/2016/XT/01/216
 Franco RINA N.

Manufacturer or Supplier:
 Fabbricante o Fornitore: BOYUT MAKINA SANAYI VE TICARET LTD STI - DAVUTPASA CAD.,LATIFAGA YILDIZ SOK., BASOGLU SANAYI SITESI, NO.17 DAVUTPASA ISTANBUL - TURKEY

Work Order No.: 2016/3167
 Commessa N.

Purchaser:
 Committente: BOYUT MAKINA SANAYI VE TICARET LTD STI - DAVUTPASA CAD.,LATIFAGA YILDIZ SOK., BASOGLU SANAYI SITESI, NO.17 DAVUTPASA ISTANBUL - TURKEY

Order No.: Intended for:
 Ordine N. Destinazione:

THIS IS TO CERTIFY that the items, particulars of which are given below, have been tested and found to be in compliance with the requirements of RINA Rules for the Classification of Pleasure Yachts
 SI CERTIFICA che gli oggetti e apparecchi, le cui caratteristiche sono di seguito indicate, sono stati sottoposti a collaudo e sono stati riconosciuti conformi alle prescrizioni di RINA Rules for the Classification of Pleasure Yachts.

The calibration status and adequacy of the test measurements devices used have been satisfactorily verified.
 Lo stato di taratura e l'adeguatezza degli strumenti di misura utilizzati per il collaudo sono stati verificati con esito soddisfacente.

Description of material: / Descrizione del materiale:
Ultra Flip Swivels - UFS 1
 a. Chain diameter (mm): 6 (Quantity / Quantità: 1)

Inspection and test carried out: / Accertamenti e prove di collaudo effettuati:
 - Review of materials' certificates
 - Breaking load test (@: 38.43 kN)

Description of material: / Descrizione del materiale:
Ultra Flip Swivels - UFS 3
 a. Chain diameter (mm): 10 (Quantity / Quantità: 1)

Inspection and test carried out: / Accertamenti e prove di collaudo effettuati:
 - Review of materials' certificates
 - Breaking load test (@: 90.65 kN)

Description of material: / Descrizione del materiale:
Ultra Flip Swivels - UFS 7
 a. Chain diameter (mm): 26 (Quantity / Quantità: 1)

Inspection and test carried out: / Accertamenti e prove di collaudo effettuati:
 - Review of materials' certificates
 - Breaking load test (474.77 kN)

Description of material: / Descrizione del materiale:
Ultra Flip Swivels - UFS 2

Form COLCER - 01/2011 This certificate consists of 3 pages

Test Certificate N°16/XT/01/216/1 Page 2/3

a. Chain diameter (mm): 8 (Quantity / Quantità: 1)

Inspection and test carried out: / Accertamenti e prove di collaudo effettuati:
 - Review of materials' certificates
 - Breaking load test (@: 56.67 kN)

Description of material: / Descrizione del materiale:
Ultra Flip Swivels - UFS 4
 a. Chain diameter (mm): 13 (Quantity / Quantità: 1)

Inspection and test carried out: / Accertamenti e prove di collaudo effettuati:
 - Review of materials' certificates
 - Breaking load test (@: 160.87 kN)

Description of material: / Descrizione del materiale:
Ultra Flip Swivels - UFS 5
 a. Chain diameter (mm): 16 (Quantity / Quantità: 1)

Inspection and test carried out: / Accertamenti e prove di collaudo effettuati:
 - Review of materials' certificates
 - Breaking load test (@: 236.49 kN)

Description of material: / Descrizione del materiale:
Ultra Flip Swivels - UFS 6
 a. Chain diameter (mm): 20 (Quantity / Quantità: 1)

Inspection and test carried out: / Accertamenti e prove di collaudo effettuati:
 - Review of materials' certificates
 - Breaking load test (@: 321.48 kN)

Comments:
 Swivels are broken by specified force.

Markings:
 Marche apposte: Testing date: 05May2016
 Data collaudo:

Issued at: ISTANBUL 13May2016
 Rilasciato a: or: il



RINA Services S.p.A.

Form COLCER - 01/2011 This certificate consists of 3 pages

